Frame Hardware
All MVP/Style and Xtra/Jr.
(Built Before 4/03)




Frame Hardware
All MVP/Style and Xtra/Jr.
(Built Before 4/03)

Quantity Per

Iltem
Number | Note | Part Number |Description Package | Assembly
1 A 1054571 Kit, Sector Block - Right 1 1
1 A 1054572 Kit, Sector Block - Left 1 1
2 1026907 Washer (1/4 x 1/2 x 1/16") 1 1
3 1052957 Screw, Hex Head w/ Patch (1/4-20 x 2") 1 1
4 1056328 Plug Button, Black (1") 1 2
5 1065362 Locknut (1/4-28) 1 8
6 1024786 Bushing, Pivot 1 6
7 1026888 Washer, Nylon (3/4 x 1 x 1/32") 1 2
8 1024787-NLA | NLA - Tube, Insert, Upper 1 1
9 1007541 Clamp, Seat 1 2
10 1025703-NLA | NLA - Screw, Phillips Oval Head (#10-32 x 1") 1 2
11 1055309 Screw, Socket Button Head (1/4-28 x 1-1/4") 1 4
12 1024788 Tube, Insert, Lower 1 1
13 1026911-NLA | NLA - Screw, Socket Set Cone Point (1/4-20 x 1/2") 1 1
14 1024749 Clamp 1 1
15 15680X013 Anti-Rattle (1") 1 1

NOTE: A - Includes items 2 and 3.




